14-IN-1

MULTIFUNCTION GAMES




PARTS IDENTIFER

#1 #2 #3
, P 5
//
Side Apron End Apron LEG
2pcs 2pcs 4pcs

#4

3/8"x1-3/4"BOLT
16pcs

"

3/8"BLACK FLAT

BILLIARD TABLE WASHER
1set 16pcs
#6 #7 #8
0000
0000
@ 0000
0000
Leg leveler TRIANGLE BILLIARD BALL
4pcs Ipc lset
#9 #11 #12 ﬁ
CUE STICK CHALK BRUSH
2pcs 2pcs Ipcs
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PARTS IDENTIFER

SOCCER TABLE
&HOCKEY TABLE

PLAYERS ROD

1pc
#17
3 RED 2 RED
PLAYERS ROD PLAYERS ROD
1pc 1pc
#21
’ 2 BLUE
3 BLUE
1 BLUE PLAYERS ROD PLAYERS ROD
1pc
1pc
#23 #24 &
1"FLAT HEAD
SLIDE SCORE PHILLIPS SCREW HANDEL
2 sets 12pcs 8pcs
#25 #26 #27
ROD END CAP RUBBER BUSHING PLASTIC WASHERS
8pcs 16pcs 16pcs
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PARTS IDENTIFER

#28 #29 #30
8#*1-1/8" BOLT NUT SOCCER BALL
22pcs 26pcs 7pcs
#31 #32 #33
— 0
8#*1" BOLT Puck BALL RETURN
4pcs 4 NDCS 2 pcs
#34 #35 #36 ;
SCREW T4*12mm Field Support Brace Playing field
8 pcs 1 pc 1 pc
#37 #38 (O, #39
— ©
SCREW F4*1-1/4" Pusher
2 pcs C PCS
#40 #41
Felt | mj
EDCS 2 pes Ping F;OSheg_t Table




PARTS IDENTIFER

TABLE TENNIS PADDLE

#43

TABLE TENNIS BALL

>

MINI TABLE TENNIS NET

2pcs 2pcs Ipc
#45 #46 #4'7
SHUFFLE PUNK POKER CHECKER
6pcs 1pc 1set
#48 #49 #50
CHESS BOWLING PIN 2" BOWLING BALL
lset 10pcs 1pc
#51 #52 #53
e =
DIE
1set 2pcs 1set
#54 #355 #5606
Basketball
2pcs 1 pc 1 pc
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PARTS IDENTIFER

#57 #58 #59
\ |
L pc L pc | SET
#60 #61 #62
;w / R
Uvavad
Bolt 1/47%1-1/2"
1 pcs I pcs 4 pcs
#63 #64 #65
< o
s
©) NO) 8

36PCS

Nut 1/47
15PCS

Bolt 1/4"%3/4"
9 pcs

#0607

o

Wrench
1 pc

#68




ASSEMBLY INSTRUCTIONS

CABINET ASSEMBLY

2. Place the playing surface (#36) on the inside of the side panel and
resting on the panels .

3. Use screw(#23) to fix End Apron(#2)
to the Side Apron(#1) .

4.*Use screw (#37) to
underprop (#35) to
underside of Playing Field.




ASSEMBLY INSTRUCTIONS
LEG ASSEMBLY

1. Use bolts(#4) and washers(#5) to fix Side Apron(#1) & End Apron(#2)
to the leg (#3).

2. Install leg levelers (#6).




ASSEMBLY INSTRUCTIONS

SOCCER TABLE ASSEMBLY

1. Asmbly eight players rods into the hole of two side panel.

2.Put eight handels #24 into the eight players rods that has a hole
at the end by knocking them in .

3. Put eight rod end caps #25 into the other ends.

#26 #27




ASSEMBLY INSTRUCTIONS

SOCCER TABLE ASSEMBLY

/ #23

4. Attach the two slide scorers #22 to the top of the table above goals using the 1"
flat headphillips screws #23!

ASSEMBLY INSTRUCTIONS
HOCKEY TABLE ASSEMBLY

#34 W

1. *Use screw (#34) to fix ball return (#33) to game cabinet.




ASSEMBLY INSTRUCTIONS

#44

Ping Pong Table ASSEMBLY

#41




#64

#63

#63

#65

#66

#63

#61
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